L T —

e authoread Sepvics [

Yy S1 e ow g,
anould ba pHewed for this

SE e stan e

arg limitad 1 ¢

u;v‘

s Gwe?ds Producta fnes wpo:dse@

e

cHjaniz

f*alab!e pans an
g rapair pans, ¢
*he Qmm t cewsd 4 Tha |

MRS O

]



A THERE INGTAUL I

w

16,

OPERATIONAL PRECAUTIONS

NS aRE FOR YOUR PROTECTIGN. PLEASE BEAD THEM CAHEFULLY

¥now the comirals snid how o stop qulek?y, READ
THIS OPERATOR'S MANUAL and instrustiona fup-
nighed with atlanhments,

Wear ootely pissess or sys chislds when agsembling
ar epsrating riding mower,

Do nat altow children 1o aperatsd he maching. Do not
2ilow sdiits 1o operate (t withou! proper (nssructian,
o not carry passengars, De not maw when children
and others are sround. Disengage powe: lo
kiades(s) or altachment(s) and stap the engina while
others are [n the vicinity of the mowar.

Baltery fluld {elecivolyia) Is sn ACID and is ex-
iramaly dengorous. Do nol amoke while sarvicing
the bsttary. Do not service the baltery near ¢ opan
tiama or apark,

Hand'e gasaline wilth care, 1t je highly flannanie

A. Use approved gasoline container.

8. Msvar remova the fual cap of, or add gasoling to,
a running or ot 8ngine, or an anglns that has
not been allowed 10 coof for savaral minutes
afor running. Navar fifl the tank indoors and
always clean up apiliad fuel immed!ately,

Do not smaeke while flliing fual tenk,

Do not tun tha eng'ne Indoars. Gpen doors Jf
enging must be sur n garsge, Exhaust fumes
cantain CARBON MONOXIDE, an ODORLESS
and BEADLY GAS.

50

. Chack fuel supply before each use allowing space

fur expanslon as the hast of the englne and/ or aun
“an £ause gesoling ¢ expand,

2 not operals rmower when barelooted. Aiways
waar substantial footwear, prelerably slegi-tosd
sheaa. Do not wear lose fiting clothing that could
gat caught In moving parts. )
iesr tho work ares of objscts (wire, rocks, elc.)
which might be picked up and thrown. Check ait
coniroia tor proper functlon.

Nisangage al! attachment Clutchas, shifl 1o neutral,
&4 got parking brake belora attgmptiing 1o start the
englne {motar). When slarting englne squipped with
4 puil starter, stand firm and make surs your faet are
well away from the blade(s).

- Disengage powar ta blade(s) or other attachmenis(s)

and slop the angine {maler) balors feaving Lha
sperator's position. Alweys dismount irom the (ef
side.

- Disangage power ia blade(s) or other ditachment(s)

end stop the snghne (metor) before making any re-
prirs or gdjustmeanis.

. Dlsengage power to blade(s) or other attachment(s)

whan transporting or not in use.

. Take ot possible precautions when leaving the va.

hlele unatiended, such as disengaging powar in
bladels) or atlathmeni(s), lowar the attachmeri{ s},
watting the parking brake, atopping the engines {mo.
tar), and removing the key.

09 ol stop o7 start suddenly whan golng uphiil or
downhl!l Mow up and down the tacs o7 $189p Hiopes,;

1T Bay elert o holes, racks, snd roafs in ¢
and other hidden hazarde, Keep away from
Never oporate your riding mower an we! o
arass or &l 8 speed whick could cause a =
¢ise cara whan mowling around 3 fixed cbje
vent the biade(s) tram airiking it Never ds
ren over any forsign cijent.

13, Atwaye digengage biade centrot laver b
1empting to remove the mowsr from a hols
obstruction.

18, {Jse cara whaen puiling inads or using hea
ment,

- Uss enly approved drawbar hitch pelnt

. Limk foady (o those that you can salun

. Do not turn sharply. Use care when ba

. Use counierwsight(s), wheat walghts

chalng when suggested In attachme
atruciions,

20. Waich for lrafflc when croasing or near roa

21. When using attachmeni(a), never diract disc
malerlal toward bystanders nor aliow any
the vehicle whtla In opsratlon,

22. Kaep the vehicle and altachmants in good ¢
condition, and keep salety dovices In plac
working canditlon,

2. Keep ali nuis, bolts, and acraws tight {0 be

equipment ls in sale working condltion.

Nevar store the aguipment with gassling i

Inside & buliding where fumes may reach

fiame or apark. Allow \be enqine to coal bal

ing In any enclosure.

25. Ta reduea Mre hazard, keap the angina frea «

lanves or axcessive grease,

26, The vehicie and attachments should ba siap
inspectad for damage after striking a forelgt
and the damage shouid be rapaired before r¢
and operailng the aguipment, )

27. Do not changs the engine governor settings
speed englne, -

28. When using the vehicie with mower, procas
lows:

A. Mow only in daylight or In goad artlficia;

" B. Nover make a culting height adjustmer

the engine (moter) Is running Ii the ¢
must dlamount to do so. .

C. Shut 1he sngine (motor) off when reme
grass catcher or unclogging chuts.

D. Check the blade mounting bolts tor prop:
ness at frequent intervats.

29, Under normal usage, the grass catcher bag r
18 sublect to deterloration and wear, Chock |
froquently tor deterloration and wear and
worn bags. Check thal raplacement bags;
with the orlginal manufacturer's recommen
or specifications. . |

30. Disengage power 10 mewer belorg backing
it rrow in reverss unless abaciutaly racess:

CODT >

24

never eerass the tace;

- Aaduce speed and ererciss axirsms caublon on

slopss and in sharp wins to prevent Upping or loss
of control. Be espscinlly cavileus when ahanging
direction on slopes.

trRT ONFy sfef careful observation of the antl
bahingd the mower,




I

OWNER'S INFORMATION

Record the following information abour

your unit so that your will be able to provida It in case of loss

MODEL NUMBER, r_JDmE - L_—_H— JDD (Enter cormpiete § digit number from medsl plate of

PURCHASE DATE: . ./ ... /_ CODC NO.: ——.. = SERIAL NO.: —_
DEALER'S NAME AND ADDRESS: .. . . —
oy e . STATE e ~ TELEPHONG: — . ...

CONTENTS OF SHIPPING CARTON

+ 36 Inch Riding Mower

- Engine Manual

- Opoerator's Manual

- Repair Pants Manual

- Steering Wheel (with roll pin partially instalied)
- Seat

- Chuts Deflector

Batery

- Bag of Agsembly Pads Containing:

1 - Trough (oil drain)

1 - Tenslon Spring {chute detlector)

! - Pivol Rod {chute defloctor)
1 - Battory Hold-Down Bracket
2.
1 o

-4 m b e et s e

Baitery Hold-Down Rads

Bag of Batlery Hold-Down Pans Cantaining.
2 - 9132 Inch Flatwashers
2 - 174 inch Split Lockwashers
2 - 1/4 inch Hex Nuts

1 - Bag of Ballery Cable Installatan Pans Containing:

2 - 174 x 6/8 inch Hex Hoad Scrows
2 - 174 inch Kaps, Nuts (star washer attached)
t - Bag of Seat Mounting Parts Contalning: .
4 - 5/16 x 3/4 inch Hex Hoad Screws
4 - 516 inch Split Lockwashars
‘4 - 11732 inch Flatwashers
. TOOLS REQUIRED FOR ASSEMBLY

HOW 1O MZAGURT SCAew 3120
[§ 74T M1 tNCH)

i 4N GTH o

s 000000
L

2 - 7116.inch Wrenchag (or adjustable weonches)
1 - 122inch Wrench (or adjustable wrench)
1 - Hammer (plastic or rawhids prelatred)

A DANG.EH

This riding mower can he dangerous
usad,

Head Owner's Manual thoroughly bef
riding mower,

Always wear safety glasses or oye shi
sembling ar operaiing tiding mower,
DO NOT carry passengers at any lime,

Keep hands, feat, hair and (e0se cloth!
discharge ares, undaraide of mower
moving paris whils engine Is runaing.

DO NOT allow chlidren or young tesna

ate or be near riding mower while it s o




36" RIDING MOWER MODEL A3560-170

NOTE: ALWAYS USE ORIGINAL

ALL UNNUMB
EQUIPMENT PARTS, Use of serv- i ons e
icolteplacement parts othor than
original equipment parts may vold
yaur wurrafuy, .
o & 77
2
71
13
d/ 70 89
12 4
\%,‘
o ®60
/ ~
Ref. Broke A
A 60

Right Side o




36" RIDING MOWER MODEL A3560-170

DO NOT USE KEY NUMBERS WHEN ORDERING REPAIR PARTS, A
All replacement parts will be supplisd in

ALWAYS GIVE THE FOLLOWING INFOR
1. The PART NUMBER; 2.The PART NAME, 3. QUANTITY

DESIREQD; 4. The MO

SEND PART ORDERS AS PER INSTRUCTIONS ON TH

MATION WHEN ORDERING REPAIR PARTS:
OEL NUMBER {As shown
E FRONT PAGE.

LWAYS USE PART NUME
currant production colors or in a nautral color,

A handling tee is applicabla to small parls ordars.

YOUR UNIT IS RIGHMT HAND (RH) OR LEFT HAND(LH) AS YOUR STAND BEHIND IT.
Key Key
No. | Part No. Dascription No. | Part Na. Description
1 54873 Trough, Gil Dealn 51 274617 |* Washer, Flat 13/32 in
2 Engine {~ See Footnote Below 52 1308 \dler Arm Bracket, Trz
3 56676 Shouider Bolt 53 45892 Carrage Bolt, 3/8-16 »
4 55273 Nut, 5/16-18 Thd, 54 49276 Spring, Matn Drive
5 9779 | Grillo Bracket, L. M. 65 4107 Washer, Flat 5/8 in,
8 54767 Heat Shiald, Muffler 56 41890 Shaulder Bolt
7 46708 Gagket, Mutlter 57 22063 Retaining Ring .. -
8 306367 Muffler 58 120228 | * Screw, Hex 5/16-18 x
9 Engina Part 59 7707 Bracket, Akle.
10 173063 |* Screw, Hox 5/16-18 X 3-1/2 in, 80 1498 Locknut, Hex 5/16-18
11 33200 Key, Engine Pulley 81 138485 Washer, External Loct
12 120393 1° Washer, Flat 11/32 In. 62 58541 Ground Wire
13 271184 Nut, Keps 5716-18 Thd. 83 46602 Washer, Flat 21/64 In.
14 271190 Nut, Keps 3/8-16 Thd. 84 310004 Faat Pad, R.H.
15 138489 Washer, Pilot 66 310003 Foot Pad, LH.
16 50947 Screw, Hox Wa Tap, 3/8-16 x 1-1/4 in. 66 311116 Main Frame
17 50653 Belt Guide, Blade Drive 67 41529 Locknut, 3/8-18 Thd.
18 43896 Beit Guide, Drive 68 54888 Retainar, Wire
19 304330 Pulley E::¢ine 69 20507 Shoulder Boit
20 56431 Washer, Pilot 70 54723 Bracket, 8rake Rod
2 120383 [’ Lockwasher, Split 7/16 In. 71 310189 Rod, Brake
22 123567 Screw, Hax 7/16:20 x 4-1/4 In. 72 302600 Shall, Brake/Clutch Pe
23 202283 Shift Lever 73 121222 |~ Pin, Colter, 3/32-x /4
24 304438 Knob, Gear Shift 74 53979 Rubber Pad, Brake Pe:
25 56255 Scrow, Nylock 1/4-28 x 374 |n. 75 302603 Brake Pedal Assembly
28 57157 Washer i 76 §0562 Spting, Clutch Pedal
27 120638 | Lockwasher, 5/16 x 5/8 ¥ 1/8 In, 77 20884 |- ‘Retaining Ring
28 57480 Shilt Bracket 78 302601 | Spacer, Slesve
29 137185 |- Pin,Cotler 1/8 x 1 In, 79 120238 | Jam Nut, Hex, 1/2-13 1
30 41105 ool 80 §5024 Rstainer
31 24167 Valve Stem 81 §6030 | - Screw, Wide Flange 5/
32 41106 Tire 82 302987 Engine Speed Raducer
33 39628 Kay, Square 83 302445 Tube, Clear Plastic
34 180112 1” Screw, Hex 5/16-18 x 2-1/4 In. 84 87667 Decal, Oil
35 [Transaxle }* Foote 4360-3 Spead 85 9778 Grill Bracket, R,H.
36 35419 Spring, Brake Raturn 86 12582 Anchor, Spring
37 842 Flatwasher, 3/4 In. 87 304784 Spring, Hood Latch
38 38825 “E" Ring 83 308544 Meat Shieid
39 40394 Hub Cap 89 120380 | Washaer, Split
40 42815 Waastar, Flat 3/4 In, 90 180021 Screw, Taplite, 1/4-20.x
41 35498 Screw, Hex Wa Tap, 5/16-18 x'3/4 In, 91 302810 Bracket, Switch Mountir
42 122017 1" Screw, Hax §/18-18 x 1 In, - 92 995346 Scrow, Taptite 1/4-20 x
43 309770 Bracket, Stabilzer 93 309235 Fastener, Ratchet
44 54758 | V-Belt 94 57479 Spacar
45 302745 Pulley, Transaxie 95 12563 Operator's Manual, Eng
46 3021 | Key, Woodruff #606 e (Not titusirated)
47 1499 Locknut; Hex 3/8-16 Thd. 96 310890 Repair Parts Manual, E¢
48 39659 Bell Retalner | (Not lilustrated)
49 43980 Rod, Clutch .
. 50 303031 Pultey, idter {

(") Standard Hardware Items - May Be Purchased Locally »
(~) Contact Engine Manufacturer's authorized sarvice dealsr (See Engl
(*} Contaet Tecumsoh/Pearlass authorized service dealer for parta and

ne Manual) for parts and warranty.

warranly




36" RIDING MOWER MODEL A3560-170

ALL UNNUMBEREOD

ITEMS ARE INTENCHANQABLE
WITH OPPOSITE SiDE

e e e e

NOTE: ALWAYS USE
EQUIPMENT PARTS. (
ice/replacement parts
original squipment part
your warranty




36" RIDING MOWER MODEL A3560-170

Koy Koy
No. Part No. Descriptlon Ne. Part No. Description
1 8261 Console, Bulkhead 82 39573 Screw, Lock tlex 3
2 46704 Gas Cap 53 996346 [* Screw, Taplite 1/4-
3 48050 Scraw, Plastite, 1/4-10 x 3/4 in, 54 3608 Fender
4 12506 Hood 55 448363 |* Washer, Flat 5/16 |
§ 55021 Edging, Hood 56 304245 | Sector Gear
6 302579 Gas Tank 57 BEREE] Shoulder Balt, Sect
7 47452 | Gaslina, 121n, 58 ! Bearing, Steering
8 41008 Clamp, Gas Line 58 Plnton Gear
9 120393  |* Washer, Flal 11/32 In. 60 . Console
10 68300 Dacal, Dack Engage 61 B ; Shat, Steering
11 68901 Decal, Height Adjustment 62 ; Locknut, Hex 1/4-2¢
12 68902 Dacal, Warning 63 Scraw, Taptite 1/4-;
13 68303 Dacal, Clutch/Brake a4 Retaining Ring
i4 1498 Locknut, Hex 3/16-18 Thd. 65 G Lever, Throttle Con
18 1499 Lacknut, 3/8-16 Thd. 86 5035& Lacknut, Wide Flan,
16 307047 Dacal, 3-Spaed 67 12608 Dash Assembly
17 69524 Dacal, Console 68 456378 Spring Pin, 14 x 2!
18 305770 Dacal, Caution 69 65536 Pad, Foam Console
19 120228 [* Screw, Hex 5/16-18 x 5/8 In 70 57366 Screw, Orilitito 10-1
20 50720 Shouider Bait 71 301251 Sleering Wheel
2 122201 |* Screw, Hex 3/8-18 x 2-3/4 in 72 50607 Knob, Throlllg Cont
22 3140 Bracket, Deck Hangar 73 307412 Decal, Lowar Dash
23 55273 Lacknut, Wide Fiange 5/18-18 74 274872 Screw, Hox 1/4-20)
24 56190 | Drag Link 75 69525 Decal, Caution
25 124925 Nut, Hex Jam 3/8-24 Thd. 76 122007 {* Screw, Hex 5/16-18
26 21275 Ball doint 77 120838 * Lockwasher, Spiit 5,
27 36625 “E” Ring 78 304761 Soat Plate
28 A54565 Rol Pin 79 20507 Shauldar Boli
29 7 Arm, Steering 80 41482 Press Clip
30 Bearing, Flanged a1 3076681 Seat
31 Front Axle 82 57547 Switch, Seat
32 Ll Bracket, Front Axte Support 83 180505 Screw, 1/4-20 x 3/8
33 | 302667 | Spindle, Left 84 56220 | Spring Seat
34 642 Wastier, Flat 3/4 in. a5 R Clamp, Seat Spring
s 40394 Hub Cap 96 Cover, Console, Ra:
36 39829 Whael 87 Hiisd 1T Screw, Hex 3/8-16 x
37 Valve Stem 88 56030 Scraw, Wids Flange
38 Bearing 89 308737 Bumper Assembly
39 ¢ Tire - 90 | 302670 | Lernc “eadlamp
40 * Nut, Hex 3/8-24 Thd. 91 308492 “allector
41 * Lockwasher, Split, 3/8 In. 92 305603 Faam, rlood
42 Tie Rod 93 30727¢ Pad, Foam Houd
43 Spindle, Fught 94 30727 Pad, Foam Hood
44 2483 | Spring Washer 9 306981 U-Clip Fastner
45 274654 Lockaut, Hex, 1/4-20 Thd 98 305426 Belt Guard, L. H.
46 49930 Screw, Hex 3/8-16 x 7-1/2 in. 97 305427 Bait Guard, A. H.
47 122017 |* Screw, Hax Hd, 6/16-18 x 1 Iy, 98 301452 Foll, Heat Reflector
48 301258 Bracket, Deck Guide 99 302099 Cap. Spring =~
49 57444 Tia Wiro 100 35291 Screw, 10-24 x 172 Ir
50 57569 Retainer, Wire 101 271166 Nut, Keps #10.24
51 43964 Bracket, Deck Guide S.onort

() Standard Hardware ltems - May Ba Purchas: | Ldcally




36" RIDING MOWER MODEL A3660-170

I

NNUMBE

AbL Ui
{TEMS ARE INTERCH
WITH OPPOSITE

8s

" NOTE: ALWAYS USE ORIGINAL
EQUIPMENT PANTS Use of sgrv-
icefroplacemen: parls ather than
original equipment paris may v




36" RIDING MOWER MODEL A3560.770

Key -] Key
No. | Part No. Description | LNe. | Part Na. Dascription
1 47816 | Pin. Clovia 4] Ts7328 | Cluich Catte
2 56180 Pin, Halr 48 57318 Cnuie Guard
2 57340 Pivat Brackeat 43 1288 Hetainar, Cabie
4 1498 Locknut, 5/16-18 Ty 50 57322 Shouidar Bolt
5 57198 Ple, Phiat $1 46478 Grip, Clutch Lever
8 20864 "E" Ring 52 55767 Spring, Discharge !
7 57327 Lift Suppon Plate . 53 57317 Fnd, Pivot
g 120228 |° Screw, Hex 5/18.18 x 5/8 in 54 57380 Bracket, Prot
] 120393 Flatwasher, 11732 In. 55 “22040 1" Screw, Hex 51611
w0 302833 ;1 Bel Guard, LH. Pulley 56 120308 | Washer, Flat
8| 306973 Brake Pad 57 57329 Clutch Lover
12 1502 ¢ Locknul, 1/4-20 Thd, 58 120388 " Washer, Flat 5/i6 !
13 303247 Blade Braks Assy, (inc!. Nog, 11 & 18) & §7321 Spring
14 120834 (" Scrow, Hox 5/16-18 x 1/2 In 80 57418 Retaingr, Bait
15 300318 Rod, Brake Release 81 57337 Quandrant
18 135624 Rive!, Brake Pad 52 8260 Fin, Hair
17 56424 Quifl Assy, (inel. Mos €3 4846 Belt Guard
18 1209 Locknut, Flange 7/18-20 Th¢. 84 485171 1 Locknut, Wide Fian
19 : : Special Washer 13 : Nutl. Hax Wide Fan
20 LY Pullay 66 Brackat, ldlar
21 51449 Spacer, Quill 67 * Scrow, Hox Wids F
22 48682 Bsaring 88 Mawer Deck
23 50818 Spacer, Tubs 89 * Screw, Hex 5/16-18
24 58547 Quilt ; 70 Blade
25 50616 Dust Shisly 74 Farmed Washer
28 56428 Saddie & Shaft Assy 72 ST Scraw, Hex 3/0-24 )
27 121222 {* Cotier Pin, 32 & 3/4 1. 73 VRS Wire Tie
28 49320 Support, Cable Pullay 74 21945 Suppart, Pivot Tube
29 49332 Pin, Clavis 36 x 1 Ja. 75 38522 Pin, Clevig
30 30298 Puliey, Nylon 76 9408 Clavis, Lift Cable
! 31 302289 V-Balt 77 300341 Lift, Cable
! 32 nTeiag Nul, Key:: 10-24 Thd 78 120372 |° Nut, Square 1/4-20
I‘ 33 Switeh 72 306881 Pivol Tube Assenibl
34 5 . Screw, Pa; #10:24 x 5/ in, 80 271184 | Nul, Keps 5/16.16 T
I35 5B Wiro Assambly 81 §7314 Skid Bar
36 57325 Carriage Bolt, 3/8: 18 x 2 In 82 126216 [* Carriage Bolt, 5/15.°
37 303030 Pulley, ldier 83 Grip, Height Adjust
38 121954 1* Screw, Hex 1/4-20 x 2 in, 84 Height Adjust Lever
39 1348 Fletainer, Balt 85 Scraw, Lateh
49 300491 Ialor Arm Assy, Unci. Nos. 11 & 44) 86 Scraw, Taptite 1/4.2
41 35410 Spring : 87 Spring
42 1429 Lacknut, 3/4-16 Thd. 08 Wheel, Dack
43 300180 Shouldsr Bolt 48 Whesl Adlg
44 41809 Rivel, Brake Pad 90 Scraw, Hex Wa Tap
45 286418 1" Flatwasher, 3/8 in, 91 Nut, Keps 1/4-20 Th
48 300683 Spring, Clutch 2 Scraw, Hex 5/16-18

(") Standard Masdware Rems - May Be Parchased Lacaiy

“
t



{

!

- T e e

36™ RIDING MOWER MODE! A2560-170

ALL UNNOP
ITEMS ARE INTES
WITH 0PPOS

Sant Switch

17

Cock Iwfich M

nanl pasts may vold your warranly.

YELLOW

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PAETS.
Usg of servicalraplanement parts othar than orginal eauip-

BLACK 4

~10

L L
a7

\ -9

- Ref. ltem 2
Pags g

WIRING DIAGRAM

This diagram is dogigned lo be us
wiring diagram.

Wa recomment that untess you ar
qualified lo make repairs on the of
system on this unit, you taks it to ¢
compatont repairman for such wor
adjustments. if the wiring is Incorre
hooked up. ihe engine's alectrical

¢an be damaged.

.

Key ) Kay
No. | Part Na. Dascription Nao. | Part No, Descriptien
i 302031 Fuse 13 271172 Nut, Keps 1/4-2¢ Thd.
2 1 3c082e Key, Ignition 14 302257 Battery
3 48140 Locknut (Switch Par) 18 120854 1* Scrow. Hex 1/4-2C x 5/8 In,
Sl tasssy Lockwasher {Switch Fan; 18 52572 Bulb, Headiight
I8 1 3oosgs Switeh, ignition & Lights ! 17 | s758¢ Wire Assembly, Dack Switch
i o5 57842 Wire Harnsas Assembly '8 I 30022¢ Switeh, Lockout
7 f Englne Pan - e | 1962 1 Locknul, Hex 1/4-20 Th,
51 309885 Sirap. Aubbor 20 | 33716 Solenaid
; 9 F 41482 Wiro Cig, Proes 21§ 120368 Locknut, Hex 5/16-24 The,
0] 307034 Lead Wiro, Headlight 22 { 187745 1" Screw, Nox 1/4.20 x 3/4 in.
Ioie v s4g88 Retainar, Wire 23 1 138485 |* Washer, Shakeproof 5/16 in.
|2 ] sssn | Groynd Wire ] |
I




‘c;sssom&'"s;_,_, |

svallable acce
iz front cover oit

Lentant the dog

© Rear Engine Ridar

Modei Dsscription
5708-18 Bagger - Fiis 327 Side Dlscheege
3708-17 Baggar.- Flig 36" Side Discharge
5708-g2 Front Welght Box - halds 38 ibs
56£48-14 Lown Sweepat widump Relerso

- Lawn Tracier
Madet Rexcripiion .
5708.22 Banger - Fits 30" Sids Di scharge
5708-13 Biagger - Fits 367, 38", 39" & 45° Sids Dischargs
L705-04 38" Two-Slago Srowblower - Fits 367, 357, 507, & 48" Sion Digrherge
3661-08 42" Seowblade - Fits 367, 357 38", & 44" _ -
§492-00 Tira Ghains. 18%x 6 B0~ y 1
86560~ Tirg Chiglh -(18%x 5.50° 8 2 x & 2o -
$672-0° S PhedtWelghte'. Front . Lbr wimtg: haow. <Fite {5 wes
367392 “¥heal Welghits - Rear 1 pr wimiy. ik, - Fits 18° & 20° tifas' )
5709-03 rant \Waights - Flts 30" & 32" Side Digcharge
seap e

Lawe Sespar widump Rolease
e

. Garden Tractor - Light Ground Erigaging ,
Description o

dsgger - Fits 367, 38", 39", 8 45" Sido Discharge - - . .
3€" Two - Btage Snowblower - Fits 367, 587, 39°, & 48" ~ - e
42" Snowblade - Fils 387, 38", 39", & 48~

Wehsel Welghts - Front 1 pr. wimig. hdw. - Fits 15" lires

Wheel Waights - Flear - 1 pr. wimby. haw, - Fits 18" & 20° tires

Lawn Sweepor w/dump Releass

Slesva Hilch « wilift bar - Flls 45°

56868.01 Adaptor {slesva hitch) for yae w/25" tires
. 5708-00 Tira Ghaing - 20" x 10"
587100 Tire Chains - 237 x 9.50"
587202 Wrael Weighits - Front - | pr wimtg. how, Flts 18° tiras
$673-00 Whaat Welghts - Roar + ¢ pr, whnig, hdw. Fits 23 lires

“Ina Boftom Maldboard Plaw
Aater - T row - Adf. 67 - 42° width

. Disc Hartow -8” & 11° dlac - Agj. wldth & dise angls

5677.C2° Thiar - 5 H.P. Solf-Pawerad - 28" width

[ —— L

Made! Dascripiion ) Four Whest Steer
570815 Saggor - Fits 40" & 46" Side Dischacge

570505 427 Cnn-Staga Snowblowor - Fits 40~ & 45°

588107 48" Snowblade - Fits 40" & 44"

5703-04 Resr Welght Box for 40° & ¢4~

5648-16 Lawn Swoopar widump Relaasy

5706-00 Tiwe Chains 20" x 10°

5671-00 Tirg.Chaing 23" x 950"

5872-02 Whraal Welghts - Frort < 1 pr wimlg. Hdw. Fits 16" tires
$873.00 Whee!l Weights - Roar - 1 or. wimig. hdw, Fits 23" trags
S672-01 Whaal Welghts - Frant - t gr. wimlg. hdw. Fitg 15" tirea
$673.02 Whue! Woighis - Rear - 1 pr. wimig. how. Fits 18° 8 20" tiras

Four Whee! Steer Garden Tractor

Modal Desciiption

66¢7.04 Siesve Ritch - wilift bar Fits 48"

8674-01 10° Gne Bettorm Moldboard Plow

G67E-01" Cultivater - 7 row - Ad], 6° - 42" width

5676-01" Disc Harrew 878 117 Disc  Adi. wichh & disc angie
5677-02 Thler 5 H.P. Seli-Powaorod - 28" wigit
§648-16 Lawr Sweopor widump Falessa

*Roguires a sleeve hilch

kY
kY




